
 
 

 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
 Northeast District 

8800 Baymeadows Way West, Suite 100 
Jacksonville, Florida 32256 

 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Noah Valenstein 
Secretary 

April 9, 2020 
   
 
In the Matter of an 
Application for Permit by: 
  
Mr. Dave Townsend Permit No.: FL0001465 (Major) 
Vice President Environmental  File Number FL0001465 – 008 – IW7A 
Pilgrim’s Pride Live Oak Processing Plant Pilgrim’s Pride Live Oak Processing Plant 
19740 U.S. Highway 90 West Suwannee County 
Live Oak, Florida  32060  
Telephone: (386) 208-0218  
Email: dave.townsend@pilgrims.com  

 
NOTICE OF PERMIT ISSUANCE  

 
Enclosed is Permit Number FL0001465 to operate the Pilgrim's Pride Live Oak Processing Plant, 
[...]
(h) Whether the discharge was contained on-site, and cleanup actions taken to date;  
(i) Description of area affected by the discharge, including name of water body affected, if 

any; and  
(j) Other persons or agencies contacted. 

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall 
be provided to the Department's Northeast District Office within 24 hours from the time the 
permittee becomes aware of the circumstances.  

c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and 
the noncompliance did not endanger health or the environment, the Department's Northeast 
District Office shall waive the written report. 

d. In accordance with Section 403.077, F.S., unauthorized releases or spills reportable to the 
StateWatch Office pursuant to subparagraph (b)1. above shall also be reported to the Department 
within 24 hours from the time the permittee becomes aware of the discharge. The permittee shall 
provide to the Department information reported to the State Watch Office. Notice of unauthorized 
releases or spills may be provided to the Department through the Department’s Public Notice of 
Pollution web page at https://floridadep.gov/pollutionnotice.  

(1) If, after providing notice pursuant to paragraph (d) above, the permittee determines that a 
reportable unauthorized release or spill did not occur or that an amendment to the notice is 
warranted, the permittee may submit additional notice to the Department documenting such 
determination.  

(2) If, after providing notice pursuant to paragraph (d) above, the permittee discovers that a 
reportable unauthorized release or spill has migrated outside the property boundaries of the 
installation, the permittee must provide an additional notice to the Department that the release 
has migrated outside the property boundaries within 24 hours after its discovery of the 
migration outside of the property boundaries.  

 [62-620.610(20)] [62-620.100(3)] [403.077, F.S.] 

21. Upset Provisions. 

a. "Upset" means an exceptional incident in which there is unintentional and temporary 
noncompliance with technology-based effluent limitations because of factors beyond the 
reasonable control of the permittee. 
(1) An upset does not include noncompliance caused by operational error, improperly designed 

treatment facilities, inadequate treatment facilities, lack of preventive maintenance, or 
careless or improper operation. 

(2) An upset constitutes an affirmative defense to an action brought for noncompliance with 
technology based permit effluent limitations if the requirements of upset provisions of Rule 
62-620.610, F.A.C., are met. 



PERMITTEE: Pilgrim’s Pride Corporation PERMIT NUMBER: FL0001465   (Major) 
FACILITY: Pilgrim's Pride Live Oak Processing Plant EXPIRATION DATE: May 07, 2025 

 

30 

b. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through 
properly signed contemporaneous operating logs, or other relevant evidence that: 
(1) An upset occurred and that the permittee can identify the cause(s) of the upset; 
(2) The permitted facility was at the time being properly operated; 
(3) The permittee submitted notice of the upset as required in Permit Condition X.5. of this 

permit; and 
(4) The permittee complied with any remedial measures required under Permit Condition X. 5. of 

this permit. 

c. In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset 
rests with the permittee. 

d. Before an enforcement proceeding is instituted, no representation made during the Department 
review of a claim that noncompliance was caused by an upset is final agency action subject to 
judicial review. 

[62-620.610(23)] 

Executed in Jacksonville, Florida. 

STATE OF FLORIDA DEPARTMENT         
OF ENVIRONMENTAL PROTECTION 

  
  
 

Thomas G. Kallemeyn 
Permitting Program Administrator  

DATE:  April 9, 2020 



FACT SHEET 
FOR 

STATE OF FLORIDA 
 INDUSTRIAL WASTEWATER FACILITY PERMIT 

PERMIT NUMBER:  FL0001465 – 008 (Major) 

FACILITY NAME:  Pilgrim's Pride Live Oak Processing Plant 

FACILITY LOCATION: 19740 US Highway 90, Live Oak, Florida  32060 
                           Suwannee County 

NAME OF PERMITTEE:  Pilgrim’s Pride Corporation  

RESPONSIBLE OFFICIAL: Mr. Dave Townsend, Vice President Environmental  
Pilgrim’s Pride Live Oak Processing Plant 
19740 U.S. Highway 90 West 
Live Oak, Florida  32060 
Telephone: (386) 208-0218 
Email: Dave.Townsend@Pilgrims.com  

PERMIT WRITER:  D. Anh Vo, P.E 

PERMIT REVIEWER:  Jeff Martin, P.E. 

The Clean Water Act (Federal Water Pollution Control Act Amendments, 1972, and later modifications, 
1977, 1981, and 1987) established water quality goals for the navigable surface waters of the United States. 
One of the mechanisms for achieving the goals of the Clean Water Act is the National Pollutant Discharge 
Elimination System of permits (NPDES permits), which is administered by the Environmental Protection 
Agency (EPA). The EPA has authorized Florida to administer the NPDES permit program. Chapter 403 of 
Florida Statutes defines the Florida Department of Environmental Protection’s (FDEP) authority and 
obligations in administering the NPDES program. 

The regulations adopted by the state include procedures for issuing permits (Chapter 62-620 FAC), technical 
criteria for discharges from industrial wastewater treatment facilities (Chapter 62-620, 62-660 FAC), and 
water quality criteria for surface and groundwaters (Chapters 62-302, 62-303, 62-304, 62-650 FAC). These 
regulations require that a permit be issued before discharge of wastewater to waters of the state is allowed. 
The regulations also establish the basis for effluent limitations and other requirements which are to be 
included in the permit.  This fact sheet is a companion document to the NPDES permit and explains the 
nature of the proposed discharge, the Department’s decisions on effluent limitations and controls on 
pollutants discharged to surface waters, and the regulatory and technical basis for those decisions included on 
the facility’s NPDES permit. 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FL0001465 – 008 – IW7A 
Application Submittal Date: November 08, 2019 
Request for Additional Information: None 
Received Additional Information: None 
Application Deemed to be Completed  November 08, 2019 

b. Type of Facility 

mailto:Dave.Townsend@Pilgrims.com


Pilgrim’s Pride Corporation  
Pilgrim’s Pride Live Oak Processing Plant  
Project ID: FL0001465 – 008 – IW4A/NR 
Page 2 of 37 
 

This facility processes live poultry into fresh and frozen chicken meat products, operates a broiler hatchery 
to produce chicks for distribution to growers. 
 
SIC Code:     2015 – Poultry Processing 
Secondary SIC Code: 0254 – Poultry Hatchery  
Tertiary SIC Code:   4212 – Vehicle Maintenance  

c. Facility Capacity 

i. Treatment Capacity: 

Design Capacity Permitted Capacity 

Existing  1.50 MGD MADF 1.50 MGD MADF 

Proposed Increase 0.00 MGD MADF 0.00 MGD MADF 

Proposed Total 1.50 MGD MADF 1.50 MGD MADF 

ii. Disposal Capacity: 

Surface Water Discharge Capacity 
(MGD Monthly Avg Daily Flow) 

Reuse of Water Capacity 
(MGD Maximum Daily Flow) 

Design  Permitted  Design  Permitted  

Existing 1.50 MGD 1.50 MGD 0.04 MGD 0.04 MGD 

Proposed Increase 0.00 MGD 0.00 MGD 0.00 MGD 0.00 MGD 

Proposed Total 1.50 MGD  1.50 MGD  0.04 MGD 0.04 MGD 

d. Description of Wastewater Treatment 

Process wastewater is generated from poultry processing, the hatchery and plant sanitation activities. 
Non-process wastewater is generated from boiler/condenser blowdown operations, water treatment 
plant filtrate, treated sanitary wastewater, treated vehicle and equipment wash water, and collected 
stormwater from industrial activity at the site.  The facility produces a monthly average daily flow of 
1.50 million gallons per day (MGD).  Process wastewater goes into the 0.075-MG dissolved air 
flotation (DAF) separation unit and then into the 15-million gallon (MG) anaerobic basin.  Non-process 
wastewater bypasses the DAF and joins the process wastewater in the anaerobic basin.  The 
commingled waste stream then flows from the anaerobic basin into the 0.50-MG anoxic basin, then 
into the 1.4-MG aeration basin, and then is split into the north and south 0.10-MG clarifiers.  Activated 
sludge is returned to the anoxic basin and waste sludge is sent to the 1.2-MG aerobic sludge digester.  
Effluent from the secondary clarifiers may flow into either the 7.5-MG lined, facultative polishing pond 
or directly to the pump station feeding the denitrification filters (or both) after which the effluent 
stream receives pH adjustment and then flows to the chlorine contact chamber for disinfection.  
Following dechlorination, the treated water is discharged to the Suwanee River, a special category of 
waterbodies within the State designated as an Outstanding Florida Waters (OFW).  Waste sludge 
treated in the aerobic sludge digester is land applied by spray irrigation to an on-site, 44-acre land 
application system.       



Pilgrim’s Pride Corporation  
Pilgrim’s Pride Live Oak Processing Plant  
Project ID: FL0001465 – 008 – IW4A/NR 
Page 3 of 37 
 

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 

 Wastewater Treatment Facility  

The facility produces a monthly average daily flow of 1.50 million gallons per day (MGD).  Process 
wastewater is generated from poultry processing, the hatchery, plant sanitation activities; non-process 
wastewater is generated from boiler/condenser blowdown operations, water treatment plant filtrate, 
treated sanitary wastewater, treated vehicle and equipment wash water,  and collected stormwater from 
industrial activity at the site.  Process wastewater goes into the 0.075-MG dissolved air flotation (DAF) 
separation unit and then into the 15-million gallon (MG) anaerobic basin.  Non-process wastewater 
bypasses the DAF and joins the process wastewater in the anaerobic basin.  The commingled waste 
stream then flows from the anaerobic basin into the 0.50-MG anoxic basin, then into the 1.4-MG aeration 
basin, and then is split into the north and south 0.10 MG clarifiers.  Activated sludge is returned to the 
anoxic basin and waste sludge is sent to the 1.2-MG aerobic sludge digester.  Effluent from the 
secondary clarifiers may flow into either the 7.5-MG lined, facultative polishing pond or directly to the 
pump station feeding the denitrification filters (or both) after which the effluent stream receives pH 
adjustment and then flows to the chlorine contact chamber for disinfection.  Following dechlorination, 
the treated water is discharged to the Suwanee River (Class III Fresh Water), an Outstanding Florida 
Water (OFW).  Waste sludge treated in the aerobic sludge digester is land applied by spray irrigation to 
an onsite 44-acre land application system.     

• Figure 1: Site Plant 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Pilgrim’s Pride Corporation  
Pilgrim’s Pride Live Oak Processing Plant  
Project ID: FL0001465 – 008 – IW4A/NR 
Page 4 of 37 
 

• Figure 2: Effluent Disposal/Land Application Sites 

 

 

 

 

 

 

 

 

• Figure 3: Process Flow Diagram  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Note: Water used in food processing plants is significantly impacted by USDA-FSIS  food safety requirements, market 
conditions, product mix, and other factors, and, accordingly, actual water use and wastewater discharges associated with 
specific operation are subject to variation based on these factors. 

Suwannee River  

Outfall D-001 



Pilgrim’s Pride Corporation  
Pilgrim’s Pride Live Oak Processing Plant  
Project ID: FL0001465 – 008 – IW4A/NR 
Page 5 of 37 
 

 
 

• Figure 4: Water Balances 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Pollutants which are present in significant quantities or which are subject to permit limitations are 
as follows: 
Summary Data Reported in Form 2CS (Section VII) 
 

Parameter 
Units Effluent 

No. of 
Samples Conc. Mass Max Daily Value Max 30-day Value Ann Avg Value 

Conc. Mass Conc. Mass Conc. Mass 

CBOD mg/L  Lb/day 47.0 319.1 17.7 180.6 5.2 50.6 156 

Chemical Oxygen Demand mg/L  Lb/day 25.0 - 25.0 - 25.0 - 1 

Total Organic Carbon  mg/L  Lb/day 30.0 159.1 14.9 141.1 7.87 75.55 92 



Pilgrim’s Pride Corporation  
Pilgrim’s Pride Live Oak Processing Plant  
Project ID: FL0001465 – 008 – IW4A/NR 
Page 6 of 37 
 

Parameter 
Units Effluent 

No. of 
Samples Conc. Mass Max Daily Value Max 30-day Value Ann Avg Value 

Conc. Mass Conc. Mass Conc. Mass 

Total Suspended Solids mg/L  Lb/day 14.0 107.8 7.5 61.3 2.9 29.0 156 

Total Nitrogen mg/L  Lb/day 66.0 629.6 38.8 416.8 21.3 212.9 156 

Total Phosphorus mg/L  Lb/day 33.0 425.1 18.2 223.6 10.7 109.1 156 

Ammonia mg/L  Lb/day 56.0 484.0 14.9 131.4 0.54 4.5 156 

Nitrate + Nitrite  mg/L  Lb/day 60.0 624.6 38.0 406.3 19.6 197.1 165 

Organic Nitrogen mg/L  Lb/day 39.9 222.6 10.1 56.6 1.23 11.4 155 

Flow Rate MGD - 1.68 - 1.48 - 1.23 - 1095 

pH (Minimum) su - 5.8 - 6.53 - - - 1095 

pH (Maximum) su - 8.78 - 7.76 - - - 1095 

Temperature (Winter) ˚C - 24.7 - 21.5 - - - 642 

Temperature (Summer) ˚C - 30.3 - 28.0 - - - 642 

Specific Conductivity  Umhos
/cm - 1566 - 1317 - - - 156 

Fecal Coliform #/100 
mL - 180 - 21.3 - 3.76 - 156 

2. FILES REVIEW – BACKGROUND INFORMATION: 

a. Facility Performance Review 

i. Compliance History: 

1) Department records indicate that the facility has been scored out-of-compliance during the 
Department conducting CEIs on September 2018 and November 2019. From a report dated 
December 03, 2019,  Department personnel conducted a compliance evaluation inspection on 
November 5, 2019. Non-compliance identified in the inspection report has been corrected.  Based on 
the information provided during and following the inspection, the facility was determined to be in 
compliance with the Department’s wastewater rules and regulations.  

2) Compliance Sampling Inspection  

a) FDEP Sampling Inspections.  The latest third-year (FYI3) Sampling Inspections were conducted 
by the Department on June 18, 2014 (with the field sampling on June 9, 2014), August 2011 and 
August 2012.  A summary of the FYI3 sampling results is tabulated in the table below: 



Pilgrim’s Pride Corporation  
Pilgrim’s Pride Live Oak Processing Plant  
Project ID: FL0001465 – 008 – IW4A/NR 
Page 7 of 37 
 

Parameter Unit FYI3  
8/08/2011 

FYI3 
8/06/2012 

FYI3 
6/9/2014 

Algal Growth Potential (AGP) mg/kg 
dry wt/L 136 283 180 

Chlorophyll-a (corrected) µg/L 4.4 6.1 0.55 U 
Fecal Coliforms #/100 mL 6 21  2.0 U 
Orthophosphate mg/L 6.2 12 15 
Total Phosphorus mg/L 7.1 13 17 
Total Ammonia mg/L 0.086 0.068 0.064 
Un-ionized Ammonia mg/L < 0.02 < 0.02 - 
Nitrate and Nitrite mg/L 6.5 13 17 
Total Kjeldahl Nitrogen (TKN) mg/L 1.4 1.7 1.8 
Organic Nitrogen mg/L 1.314 1.632  
Total Nitrogen mg/L 7.9 14.7 18.8 
Dissolved Oxygen mg/L 5.2 8.5 7.08 
pH S.U. 7.3 7.2 7.25 
Conductivity µmhos/cm 1059 848 1114 
Temperature Deg C 30.4 29.7 29.19 
Salinity ppt  < 0.38 0.51 
Oil and Grease mg/L 0.7 U 0.81 U 0.77 U 
Hardness (mg CaCO3) mg/L 244.95 292.32  

b) Biological Integrity Testing.   Biological monitoring was conducted at four stations in the middle 
Suwannee River to monitor the effects of the Pilgrim’s Pride Live Oak Processing discharges on 
the health of the downstream benthic community. Approximately, 1.50 MGD Monthly Average 
Daily Flow of treated wastewater is discharged into the Suwannee River through an outfall pipe 
(D-001) located medially between two biotic integrity sampling stations. Biotic integrity 
monitoring stations exist on each bank of the River at both upstream and downstream locations 
from the outfall, as noted in the aerial below. 

 

 

 

 

 

 

 

 

 

  



Pilgrim’s Pride Corporation  